



UNIVERSAL TUBE AND PLASTIC IND. LTD.

DUBAI - U.A.E.

MILL TEST CERTIFICATE ISO 10474 / EN 10204 TYPE3.1

F: UTP / QC /21 REV :0

CONSIGNEE UTP PIPE USA CORP.
653 STATE ROUTE 52
WALDEN NY , 12586
U.S.A

DATE OF ISSUE : 24 / 11 / 21
MTC / UPC / 47387 / 21
VESSEL: STELLAR LADY
INVOICE NO# 1114333

UPC PO NO: 101381 PINO : 109432

DESCRIPTION: ERW BLACK PAINT STEEL PIPE ASTM A 53 GR A SCH 40-20 ALL THESE PIPES ARE COMPLY REQUIREMENTS OF UL & **FM**

ANSI / NSF 61 / UL FILE NO MH48123

				DIMENSIONS								TENSILE PROPERTIES			CHEMICAL ANALYSIS % (MAX)											
SIZE				OUTSIDE DIAMETER		THICKNESS		LTH.	NDT	HT PSI	BEND	ZINC	YS	TS	%EL											
NOM.	CATE	HEAT	TPI	QTY	INCH	MM	INCH	MM	FT.	ECT	HOLD	FLAT	COAT	LSA, W=1"	2" GL	C	MN	P	S	Si	CU	NI	CR	MO	V	
INCH	GORY	NO		PCS	INCH	MM				5 SEC	TEST	OZ/ ft2	PSI	PSI												
1-1/4"	BPE	21402999	-	2100	1.660"	42.20	0.140"	3.56	21'	OK	1200	OK	-	51040	67860	28	0.13	0.86	0.007	0.006	0.006	0.007	0.009	0.018	0.001	0.001
1-1/2"	BPE	A147436	-	1440	1.900"	48.30	0.145"	3.68	21'	OK	1200	OK	-	48585	65295	28	0.13	0.87	0.005	0.022	0.009	0.010	0.012	0.010	0.001	0.001
3"	BPE	2128078	-	560	3.500"	88.90	0.216"	5.49	21'	OK	2220	OK	-	45251	61641	31	0.07	0.46	0.010	0.010	0.011	0.018	0.012	0.016	0.001	0.001
4"	BPE	A246502	-	400	4.500"	114.30	0.237"	6.02	21'	OK	1900	OK	-	49748	65557	29	0.12	0.86	0.007	0.005	0.006	0.010	0.009	0.011	0.001	0.001
1-1/4"	BTC	21402999	11.5	840	1.660"	42.20	0.140"	3.56	21'	OK	1200	OK	-	51040	67860	28	0.13	0.86	0.007	0.006	0.006	0.007	0.009	0.018	0.001	0.001
3"	BTC	2128078	8	560	3.500"	88.90	0.216"	5.49	21'	OK	2220	OK	-	45251	61641	31	0.07	0.46	0.010	0.010	0.011	0.018	0.012	0.016	0.001	0.001
4"	BTC	A246502	8	600	4.500"	114.30	0.237"	6.02	21'	OK	1900	OK	-	49748	65557	29	0.12	0.86	0.007	0.005	0.006	0.010	0.009	0.011	0.001	0.001

Y.P : YIELD POINT
 UTS : ULTIMATE TENSILE STRENGTH
 EL : ELONGATION
 GL : GAUGE LENGTH
 ECT: EDDY CURRENT TEST
 TEST SAMPLE LOCATION : LONGITUDINAL
 W : WIDTH OF TEST SPECIMEN
 NO RADIOACTIVE ELEMENT AND MERCURY CONTENTS.

WE HEREBY CERTIFY THAT THE GOODS DESPATCHED HAVE BEEN TESTED IN ACCORDANCE WITH ABOVE STANDARD AND FOUND SATISFACTORY

